



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17055

Date:18.08.2023

Ref:- Your request letter No.CNP/08-2023 dtd.18.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:-

CYBER DOME PROJECT - Chanakya Nirman.

Amount:1416/-	Invoice No. 3992	Invoice Date: 18.08.2023
---------------	------------------	--------------------------

To M/S Chankya Nirman Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
S ₁	M ₃₀	16.07.2023	730	32.44
S ₂	M ₃₀	16.07.2023	650	28.89
S ₃	M ₃₀	16.07.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17056

Date:18.08.2023

Ref:- Your request letter No.CNP/08-2023 dtd.18.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:-

CYBER DOME PROJECT - Chanakya Nirman.

Amount:1416/-	Invoice No. 3992	Invoice Date: 18.08.2023
---------------	------------------	--------------------------

To M/S Chankya Nirman Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
GF1	M ₃₀	31.07.2023	680	30.22
GF2	M ₃₀	31.07.2023	690	30.67
GF3	M ₃₀	31.07.2023	650	28.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17057

Date: 18.08.2023

Ref:- Your request letter dtd.18.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.
Hotel Lemon Tree.

Project:-

Amount:1416/-

Invoice No. 3991

Invoice Date: 18.08.2023

To M/S AR Vista Pvt. Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	20.07.2023	960	42.67
2	M ₃₀	20.07.2023	1280	56.89
3	M ₃₀	20.07.2023	1300	57.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17058

Date:18.08.2023

Ref:- Your request letter dtd.18.08.2023.

Testing of: 3 no's of Interlock Paver Block (10mm thick) supplied for testing compressive strength.

Amount:1416/-	Invoice No. 3977	Invoice Date: 16.08.2023
---------------	------------------	--------------------------

To M/S JAS POWER BLOCK INTERLOCK & TILE HOLLOW BRICKS

TEST RESULTS				
Identification of the block	Area of the Block(mms)	Maximum load taken (KN)	Correction Factor	Corrected Compressive strength (N/mm ²)
I	30669	980	1.18	37.70
II	30669	960	1.18	36.93
III	30669	920	1.18	35.40

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17059

Date:18.08.2023

Ref:- Your request letter dtd.08.08.2023.

Testing of: 6 no's of Interlock Paver Block supplied for testing compressive strength (80mmthick).

Amount:2832/-	Invoice No. 3982	Invoice Date: 08.08.2023
---------------	------------------	--------------------------

Padmaja Consultant & Contract.
Oil Corporation Ltd. Ponganadu.

Indian

TEST RESULTS				
Identification of the block	Area of the Block(mms)	Maximum load taken (KN)	Correction Factor	Corrected Compressive strength (N/mm2)
1	30669	1280	1.18	49.25
2	30669	1150	1.18	44.24
3	30669	1480	1.18	56.95
4	30669	1260	1.18	48.47
5	30669	1190	1.18	45.78
6	30669	1210	1.18	46.55

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:170560

Date:18.08.2023

Ref:- Your request letter No.SCTL/PRJ/210/2019/PMM/7595. dtd.08.08.202

Testing of: 4 no's of Interlock Paver Block supplied for testing compressive strength (100mmthick).

Project:- Development of Smart Roads and Underground ducting including utility shifting of water supply and power lines in ABD area under smart city mission.

Amount:1888/-	Invoice No. 3988	Invoice Date: 17.08.2023
---------------	------------------	--------------------------

M/s Smart City Thiruvananthapuram Limited.

TEST RESULTS				
Identification of the block	Area of the Block(mms)	Maximum load taken (KN)	Correction Factor	Corrected Compressive strength (N/mm2)
I	30669	1430	1.18	55.02
II	30669	1230	1.18	47.33
III	30669	1050	1.18	40.40
IV	30669	1280	1.18	49.25

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:170561

Date:18.08.2023

Ref:- Your request letter dtd.08.08.2023.

Testing of: 6 no's of 6" solid concrete blocks supplied for testing compressive strength.

Amount:2832/-	Invoice No. 3993	Invoice Date: 17.08.2023
---------------	------------------	--------------------------

M/s The Ramco Cements Limited.

TEST RESULTS			
Identification of the block	Size of the Block(mms)	Mximum Load Taken (KN)	Compressive strength (N/mm2)
R	300X150X200	80	1.78
R	300X150X200	88	1.96
R	300X150X200	82	1.82
D	300X150X200	160	3.56
D	300X150X200	168	3.73
D	300X150X200	148	3.29

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17062

Date: 18.08.2023

Ref:- Your request letter dtd.18.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:-

Third Floor Part 3 Slab.

Amount:1416/-	Invoice No. 3995	Invoice Date: 18.08.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Litmited.
Layam.

Cordial

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
Cube no.3	M ₂₅	21.07.2023	690	30.67
Cube no.4	M ₂₅	21.07.2023	730	32.44
Cube no.5	M ₂₅	21.07.2023	690	30.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer